MERCRUISER (575 5Ci]

. < ELECTRICAL COMPOMENTS b w
Serial Mbr A ange: OLI0EESE THRU OL307026 [USA)
Ref |Clazs|Part Description Qt Comment Footnote .
2 260794 2 |PLATE KIT 1
3 10 15001 SCREW [#8-16 » 875) 4
4 aa 11178 | BREAKER-Circuit [50 AMP) 1
5 10 45862 | SCREW [H10-32 « .875) 2
A 11 B1356|NUT [#10-32) 2
7 13 26996 | LOCKAWASHER [#10) 2
a2 11 B2219|MUT [#10-32) 2
9 a9 8189994 2 |SOLEMOID ASSEMBLY-Starter 1
10 25 18967 GROMMET 2
11 23 818968 BUSHING 2
12 10 828478 SCREW [ 250-20 « 1.00) 2
13 13 26995 |LOCKMWASHER [#8) 2
14 11 26419 |MUT [H8-32) 2
15 13 26992 | LOCKWASHER [.250) 2
16 11 94330 |NUT [ 250-20) 2
17 426004 3|CONTROLLER ASSEMEBELY 1
18 12 30164 '"WASHER 2
19 13 26996 | LOCKWASHER [#10) 7
20 10 41771 |SCREW [H10-24 » .875) 2
21 11 BE219|NUT [#10-32) 4
22 10 B2568| SCREW [H10-16 « 375) 1
23 a4 3499097 1 |HARMESS ASSEMBLY-Engine 1 [Serial # OLEOT000 Thiu OLEQZ091
23 a4 8424207 1|HARMESS ASSEMBLY-Engine 1 [Serial # OL30GE9E Thu O0532S
24 12 45176 |'"WASHER 3
25 10 825427 | SCREW [ 437-14 = 1.250) 3
26 8499107 1|BRACKET-EFI Module Mount 1
27 23401387 2| ECH MODULE 1 [Serial # Ok 052855 And Below)
27 240138703 ECM MODULE 1 [Serial # Ok 052856 Thru OM0532!| 1
28 10 901592 | SCREW [.250-20 » . 750] 3
29 12 45176 '"WASHER 2
a0 10 825427 | SCREW [ 437-14 = 1.250) 2
Kil R4 804352| CLIP-Fuse Casze Hold Down 2
32 B070a7T |RELAY-Ignition And Fuel Pump 2
K] 828102 BRACKET-Relay Mount 2
34 23 A18968| BUSHING 2
] 25 818967 | GROMMET 2
36 10 228478 SCREW [.250-20 « 1.00) 2
a7 aa B04638| FUSE -Mini 1 [Fed- 10 AMP)
a7 aa B04633| FUSE -Mini 2 [Blue - 15 AMP)
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